
PRODUCED WATER QUALITY BASED ON THERMAL RECOVERY 

PROCESSES AND AFTER INTERACTION WITH SHALE 

A Thesis

by 

MAAZ INTEZAM ALI

Submitted to the Office of Graduate and Professional Studies of 

Texas A&M University 

in partial fulfillment of the requirements for the degree of 

MASTER OF SCIENCE 

Chair of Committee,  Berna Hascakir 

Committee Members, Jerome Schubert 

Yuefeng Sun 

Head of Department, A. Daniel Hill 

August 2015 

Major Subject: Petroleum Engineering 

Copyright 2015 Maaz Intezam Ali



 

ii 

ABSTRACT 

         

 Management of produced water has always been an issue in the oil and gas 

industry. As the amount of water injected to produce from unconventional (heavy oil and 
[...]
of time to degrade the oil droplets is long which make the process less popular (Broek and 

Zande 1998). Because of the negative aspects associated with biological degradation, the 

following sections will focus only on gravity separators, induced gas flotation, 

hydrocyclones, and centrifuges.  



 

18 

 

One of the most common ways to remove organic matter is to use a gravity separator. 

The standard API Oil Water Separator normally includes a skimming device. When 

produced water is injected into a separator, oil particles to rise up to the surface of the 

water due to the difference in density. Once the oil is at the surface, a skimmer would be 

used to remove the oil and the treated water would flow out of the tank. However, not all 

of the oil droplets may be removed using the conventional API separator. Coalescing plate 

packs are usually inserted into a separator tank to aid in the removal of oil. 

As the velocity of the oil droplet size to reach the surface increases, the time necessary 

to get to the surface decreases (Shearer and Hudson, 2008). Therefore, the larger the 

diameter of the oil droplet, the easier it will be to remove the droplet from the water 

(Plebon et al. 2006). 

To increase the diameter of the oil droplet, parallel plate packs are inserted into a 

separator. As water flows between the plates, the oil droplets will have an upward vertical 

velocity due to the difference in density. Once the oil droplet reaches the plate, it will 

coalesce with other oil droplets on the bottom surface of the plates and as a result, the 

droplets will be easier to remove (Plebon et al. 2006). For a general configuration of a 

gravity separator with coalesce plates, the smallest sized oil droplet is typically in the 

range of 20 to 30 microns (Broek and Zande 1998). For emulsions, more complex 

technologies might be necessary. For the produced water, the emulsions are expected to 

be in the form of oil in water emulsions. These types of emulsions can be treated by 

physical or chemical methods. Commonly used chemicals are cationic chemicals which 

can be added to produce waters by following coagulation and flocculation treatments. 



 

19 

 

During coagulation, the aim is to break the repulsive forces between oil droplets and in 

flocculation, the oil droplets should agglomerate. Both organic and inorganic chemicals 

can be applied (Sarathi and Olsen 1992).  

Even with coalesce plates inserted, gravity separators are normally only capable of 

removing droplets greater than 20 microns. Therefore, after produced water goes through 

a gravity separator, it usually passes through a gas flotation unit. A gas flotation unit is 

essentially a unit where gas is injected into the water. The gas bubbles interact with the oil 

droplets and float up to the surface of the water. There are three types of methods of 

interaction which may occur between the gas bubble and the oil droplet. The oil may coat 

the gas bubble which occurs when the contact angle between the gas bubble and oil droplet 

is low. The second interactions occur when the oil droplet sticks to the gas bubble. This 

usually occurs at a relatively low contact angle. Finally, the oil droplet may rise and be 

dragged up as the gas bubble rises. This occurs in a medium or high contact angle 

(Frankiewicz et al. 2005). 

A deoiling hydrocyclone is another piece of equipment that can aid in the removal of 

dispersed oil droplets. Hydrocyclones work by injecting the produced water in the 

tangential direction at a high pressure. The cross sectional area of the hydrocyclone unit 

decreases in the downward direction. Therefore, once the produced water is injected, due 

to the centrifugal force, the difference in density and decreasing cross sectional area, two 

vortexes which accelerate in the opposite directions are created. Water, being the denser 

fluid, will be included in the outer vortex and would accelerate downward in a spiral 



 

20 

 

motion. The oil would move to the inner vortex and would accelerate upward (Gomez et 

al. 2002). 

There are a few considerations to take note of when designing a hydrocyclone. The 

centrifugal force generated in the hydrocyclone is a function of the produced water 

injection rate. A higher injection rate may be required for smaller sized oil droplets. 

Furthermore, a larger difference between the density of water and oil droplets increases 

the efficiency of the hydrocyclone. The oil droplet size also has a significant impact on 

the performance of the hydrocyclone. A typical hydrocyclone will have around a 90% 

efficiency when the medium droplet size is between 35 to 50 microns. However, the 

efficiency will decrease to 50% when the droplet size is 15 microns or less (Broek and 

Zande 1998). 

     Disk centrifuges work based on the principle of centrifugal force using a stack of disks. 

The produced water is injected in the middle of the centrifuge. The stacked disks will then 

start rotating causing the oil droplets to move towards the center and up the stack disks. 

The oil droplets will then flow upward and out of the centrifuge. A lower flow rate of the 

water will result in the removal of smaller sized oil droplets. It has been determined that 

oil droplets with diameters of 8, 6, and 5 microns may be removed with a flow rate of 

0.0079 m3/s, 0.0045 m3/s, and 0.0031 m3/s, respectively. Furthermore, the oil droplets with 

diameters as small as 2 microns can be removed using a typical stacked disk centrifuge. 

However, the corresponding flow rate required would make this separation unfeasible 

(Broek and Zande 1998). 

 



 

21 

 

2.4.2 Dissolved Organic Compounds Removal 

 

Although gravity separators, induced gas flotation units, hydrocyclones, and 

centrifuges are effective in removing dispersed oil, they are not capable of removing 

dissolved oil. Dissolved hydrocarbons, such as PAHs and BTEX, can have a detrimental 

impact on the environment if they are not removed from water. To remove these dissolved 

hydrocarbons, techniques based on absorption, adsorption, extraction, and oxidation 

should be used (Meijer 2007). 

One of the most widely used technologies to remove dissolved hydrocarbons is Macro 

Porous Polymer Extraction (MPPE). The MPPE technology involves porous polymer 

particles with diameters of approximately 1000 microns. The pores of the bead particles 

are filled with an organic solvent. The produced water will flow through a pack of beads 

and as it enters the pore space, the solvent will extract the dissolved hydrocarbons. Based 

on previous case studies, when the concentration of PAHs and BTEX was between 300 to 

800 ppm, approximately 99% of the dissolved hydrocarbons were successfully separated 

(Meijer 2007). 

 

2.4.3 Inorganic Dispersed Particles Removal 

 

The equipment used to remove suspended inorganic solid particles is similar to those 

used to remove the dispersed oil droplets. Hydrocyclones, separators, and centrifuges 

which are similar to the design of those used to remove dispersed oil, can all be used to 



 

22 

 

remove dispersed inorganic particles. The main difference in design is associated with the 

density of the solid particles. Unlike dispersed oil droplets which have a density less than 

water, solid particles have a density greater than water and therefore, will settle at the 

bottom. As a result, the design of the equipment should take into account this 

phenomenon. Removing these suspended particles is required before reinjecting produced 

water during a hydraulic fracturing job. A high concentration of TSS can greatly reduce 

the permeability of proppant packs. In a study, it was determined that the treatment of 

produced water for suspended particles can increase the permeability of the proppant pack 

by 40% (Ye et al. 2013). In addition to hydraulic fracturing, water used for steam 

generation during SAGD and steam injection processes should be treated for suspended 

particles. These suspended particles may damage the boilers used in steam generation 

(Sarathi and Olsen, 1992, EPA 2012a). Furthermore, the removal of suspended particles 

is essentially recommended for all water injection processes. Suspended particles may 

settle in the pore spaces in the reservoir and reduce the permeability.  

 

2.4.4 Inorganic Dissolved Particles Removal 

 

Special techniques are needed to remove inorganic dissolved particles in produced 

water. Two of the most common techniques used are membrane filtration and water 

softening. 

The process of membrane filtration involves the injection of water through 

membranes from a high pressure vessel to a low pressure vessel. The membrane sheets 



 

23 

 

include microscopic pore sizes which allow only water and a limited number of molecules 

to pass through. The size of these pores determines which molecules may pass through 

(Myers 2000). Membranes are divided into four categories. These classifications along 

with their respective pore sizes are listed in Table 5.  

 

 

Table 5: Membrane Classification (Myers 2000) 

Membrane Classification Pore Size (microns) 

Microfiltration 0.05-1 

Ultrafiltration 0.005-0.1 

Nanofiltration 0.001-0.005 

Reverse Osmosis 0.0001-0.001 

 

 

Among these membranes, microfiltration and ultrafiltration are not be able to remove 

any of the dissolved ions. Therefore, nanofiltration is required to remove divalent ions but 

may fail to remove monovalent ions. However, reverse osmosis membranes are capable 

of removing almost all ions in a produced water stream (Myers 2000). In fact, it has been 

determined that reverse osmosis membranes are capable of removing more than 95% TDS 

of produced water (Barrufet et al. 2005).  

Another common technique used to remove dissolved particles is water softening. 

Water softening is mainly used during steam injection to protect steam generators from 

scaling (Sarathi & Olsen 1992). Water softening involves the exchange of ions. During 



 

24 

 

ion exchange, a resin or polymer typically containing sodium ions will be exchanged with 

calcium or magnesium ions. Calcium and magnesium increase the hardness of water and 

to generate steam, the water must have a limited amount of hardness which is in the order 

of 1 ppm (Sarathi and Olsen 1992). Therefore, water softening is an essential step before 

heating up water to use steam or hot water injection purposes (Bowman et al. 1997). In 

addition, water softening can lead to the removal of boron. In fracturing fluids, boron may 

lead to over cross linking and therefore, the ability of the fluid to carry proppant may 

seriously be hampered (Fedorov et al. 2014). As a result, water softening may also be used 

during hydraulic fracturing operations. Furthermore, if the pH of injected water decreases, 

calcium and magnesium can precipitate out and reduce the permeability. As a result, water 

softening may also be applied during waterflooding operations (Fedorov et al. 2014). 

 Before implementation of any water treatment options, a thorough characterization 

of produced water must be obtained. Characteristics such as the total dissolved solids 

(TDS), pH, particle size, zeta potential, and organic content of the water provide valuable 

information on the quality of the water and consequently, on the selection of the right 

treatment and management technique. 

 

 



 

25 

 

CHAPTER III 

MATERIALS AND METHODS: CHARACTERIZATION OF PRODUCED WATER 

 

3.1 Materials and Methods  

 

Steam flooding (SF), hot water injection (HWI), in situ combustion (ISC), steam 

assisted gravity drainage (SAGD), and ES-SAGD (with varying solvents) experiments 

were previously conducted in the Petroleum Engineering Department at Texas A&M 

University (Mukhametshina et al. 2014; Mukhametshina and Hascakir 2014). The rock 

samples were prepared using 20 to 40 mesh size Ottawa Sand and mixing it with 15 weight 

percent clay containing 10 to 20% illite and 80 to 90% kaolinite (Bayliss and Levinson 

1976). The pore spaces of the sample were saturated with 14 volume percent distilled 

water and 86 volume percent Peace River Bitumen (8.8° API) (Hamm and Ong 1995). In 

the scope of this thesis, produced water samples collected from all experiments were 

subjected to characterization studies.  

In addition to produced water characterization from thermal recovery processes, 

static experiments were conducted on four different shale samples to determine the 

resulting contaminants due to water-rock interactions. Outcrop rock samples from Green 

River, Eagle Ford, Barnett, and Marcellus formations were crushed and sieved to 1 micron 

for the static experiments which were conducted at a reservoir temperature of 150°F. A 

reservoir temperature of 150 °F is commonly encountered in the Eagle Ford, Marcellus, 

Green River, and Barnett reservoirs (Morsy et al. 2013; Yu et al. 2014; Prats and O’Brien 



 

26 

 

1975; Yevhen et al. 2011). Approximately 10 grams of each of the crushed shale samples 

was mixed with 50 mL of deionized water. These water samples were stored in an oven at 

constant temperature (150 °F) for a period of 3 weeks. The water samples were then 

analyzed. 

A thorough water analysis was achieved on both the produced water from thermal 

recovery experiments and from the static experiments to determine the degree of shale-

water interaction. The total dissolved solids (TDS), pH, conductivity, ion concentration, 

inorganic and organic matters, zeta potential, average particle size, total organic carbon 

(TOC), and total organic content were determined for all of experimentally obtained 

samples. In addition, x-ray diffraction (XRD), x-ray photoelectron spectroscopy (XPS) 

analysis, and thermogravemetric analysis (TGA) were conducted for the shale rock 

samples, Ottawa Sand, and two clay samples (Clay1: Kaolinite, and Clay2: 

Kaolinite+Illite) which was used as reservoir rock to conduct the thermal EOR 

experiments.  

 

3.2 TDS and pH Measurements 

 

 The TDS of water is one of the most fundamental parameter gives idea on the 

quality of the produced water (Bowman et al. 1997). The TDS can provide an indication 

of the total amount of ions that may be present in produced water (Bowman et al. 1997).  

As discussed in Chapter 2, the EPA regulates the maximum value of TDS based on the 

various purposes (EPA 2012).  



 

27 

 

TDS, conductivity, and pH of the water samples were measured. An Oakton 

Conductivity Probe was used to measure the TDS and conductivity. Conductivity 

measurements is directly correlated with TDS. As the ions in water increase, the water 

becomes more conductive and as a result, TDS can be correlated with the conductivity 

(Alhumoud et al. 2009). The Oakton TDS probe measures TDS of up to 100,000 ppm and 

conductivity up to 170,000 μS/cm with an error range ±1 % (Oakton, 2007). The pH of 

the samples was measured using the pH 5+ Oakton pH meter. The range of the pH meter 

is from 0 to 14 with an error percentage of ±1 % (Oakton, 2000). 

 

3.3 Ion Chromatography 

 

The concentration of various anions and cations was measured using the Thermo 

Fisher Ion Chromatography 900 Unit. Figure 2 shows a schematic of the unit. 

 

 

 

Figure 2: Thermo Fisher Ion Chromatography 900 

 



 

28 

 

The Ion Chromatography (IC) unit works on the principle of ion exchange 

(Thermo Fisher Scientific, 2012). The sample is injected into the loop, where it enters and 

binds to the column. The eluent is used to push the sample onto the column. Furthermore, 

the eluent contains exchangeable counter ions which, based on the affinity of the ions, 

exchange with the ions of the sample on the column. Once the exchange takes place and 

the counter ions take the place of the ions of the sample, the individual sample ions are 

passed through the conductivity cell where the conductivity of the ions are measured. The 